MODEL 633129x54A

"

"0

—

-~

REF.
AUGER FRAME

[~

ON THE FRAME

Description
{See Engine Manual)
SOREW, 5/15-18
WASHER, SPTLK 31X 58X 08
GUIDE, RGD BELT
PLASTIC WASHER
WASHER, SPTLK 31X.58X.06
SCREW, 5/16-24X 1.00
SEPACZER
PULLEY, HALF
WASHER, FLAT .752X.91X.02
BELT, V3L 33.13L.G
FLATWASHER .765X1.12X.06
SPACER, SLEEVE
PULLEY, ENGINE
BELT, V 4138110
WASHER, FLAT .375X1.258X.104
WASHER,HVSPTLK 38I0
SCREW, 3/8-24X1.00
OWNER'S MANUAL

Part No.
ENCINE
710024
120638
3949
B711
120638
810828
762281
579854
5796861
579932
712420
586251
586253
7B1786
50677
18%31
3BH7S
F-BG1098d

REPAIR PARTS
ENGINE ASSEMBLY

NOTE

ENGINE MOUNTS TO FRONT HOLES

319042



MODEL 633129x54A

Keay No.
80
88
g0
g1
103
105
108
108
109
110
111
140
141
145
148
148
143
169
51
162

Description

FRAME, ASSY
SCREW, 5/16-18 X .50
COVER, BOTTOM
SCREW, 1/4-20X.63 WAHHTAP
ASSY., IDLER
HAIR PIN
CLIP, KidK
ABEY.,SPRING ATTACH WHEEL
BEARING, FLANGE
BOLT /8- 16X1.25
FLATWASHER
LEVER, IDLER ARM TRAGTION
BOLT, 5/16-18
SPRING, IDLER TRACTION DR
SCREW, 3/8-16X1.25
PULLEY, IDLER
NUT, 3/8-18 CTRLKJAM
BELT GOVER
SCREW, 1/4-20X.63 WAHHTAP
FLATHWASHER, 281X .63X.065

2

e g i 5y e

e
o

REPAIR PARTS

FRAME COMPONENTS

Part No.
751 7O5-BED
780055
583031-821
310189
762295
711682
751781
751765
53703
585781
711617
761701
329983
53704
761760
50793
41529
750431
310169
71087

§
i
i
;

X REF.
5 AUGER
HOUSHO

7

7 344846



MODEL 633129x54A REPAIR PARTS
DRIVE COMPONENTS ASSEMBLY

e e
-

313985 REV P



MODEL 633129x54A

Key
No.

180
181
182
183
185
196
198
210
2%
215
216
317
221
az2
o]
224
225
226
227
228
220
230
231
235
240
243
264
248
246
247
249
250
285
256
270
271
275
276
277
278

Descriptinn

LEVER, ASSY TRAGTION CLUTCH

BEARING, FLANGE
RING, RET £

SPRING, RETURN

LEVER, SPRING

SCREW, 1/4-20% .83

NUT, 1/4-20 REGHEXCTRLK
DISC, ASSY

ZERK, GREASE

SHAFT, HEX TRACTION
BEARING, TRUNIDN
FLATWASHER, .53 X1.00X.053
RING, RETEX

FLATWASHER, .63001.12X.060
BEARING, BALL

KEY, SQUARE

RULLEY, VAL 6.50% 55
WASHER, WAVE
FLATWASHER, .281X1.00% 083
WASHER, SPLIT ,26X.50%.06
SOREW, 1/4-20X .75 HHO
BEARING & RETAINER
SCREW, 5/16- 18X .50
WASHER, 5023 75X.0505
HEX, ASSY#40-8T WiPBRG
RING, RETEX

FLATWASHER, .53 %1.00X.083
BEARING, TRLINIDN

WHEEL, ASSY FRIGTION
SCREW, 1/4-20X B3

NUT, 1/4-20 HEXKEPS
WASHER, 502X 75X D605
BEARING & RETAINER
SCREW, 5/18-18X .50
BEARING & RETAINER
SOREW, 5HB-18X 50

JACH, ASSY#41-36/7
BEARING & RETAINER
SCHEW

CHAIN RQLLFR

REPAIR PARTS
DRIVE COMPONENTS ASSEMBLY

Part No.
81820
53703
=16
53818
578837
11871
782565
583153~-853
583208
583155
85501
7174
7381t
5BOBES
A3B4AE
2001022
HEQLET
5808EE
TIZ23
71088
302628
334163
TBOGSH
57o858
579887
783002
71074
337nzye
313883
1871
303608
570BEE
334163
T8G05SL
334183
780055
761788
354183
YROBES
578867



MODEL 633129x54A REPAIR PARTS
GEAR CASE ASSEMBLY

HARDWARE
APPLIED ON
QUTSIDE OF

AUGER HOUSING

~303 324820

Key Key

No. Description Pari No. No. Description Part No.
300 CASE, GEAR, RH 896 328 KEY 50795
am GASE, GEAR, LH #95 327 WORM GEAR 313862
303 SCREW, 5/16-24X1,00 910828 339 BEARING, SLEEVE 53731
204 NUT, §/15-24 71100 340 IMPELLER 761608-821
308 PIPE PLUG 313872 358 BRACE, GEAR BOX 8524

310 SEAL, OiL 780151 351 SCREW 5/16-24X1.75 1441

3t BEARING, SLEEVE 313870 352 NUT, 5/15-24 HEXWOFLLIK 71100
312 WASHER, FLAT 1.00X1.54X,09 313871 355 SCREW, 5/16-18X1.25 302635
313 SHAFT, AUGER QUTPUT 760411 356 WASHER, FLAT 348X 59X 066 129393
314 GASKET, GEAR BOX 8b7 357 WASHER, SPTLK 31X 58X .08 120838
315 WORM GEAR 53730 358 NUT, 5/18-18 REGHEX 71037
318 KEY, WOQDRLFF #91 73905 * 1002 TUBE LUBRIPLATE 333431
320 RING, QUAD 313914

az1 BEARING, FL 583128

322 WASBHER, FLAT 48275

323 BEARING, ROLL 313828

324 WASHER, FLAT 48275



MODEL 633129x54A REPAIR PARTS
AUGER HOUSING ASSEMBLY

480 490
483 485

i

499 KEY# 500 1S A WELLIENT AND L~
INCLUDES 1WO SIDE PANELS, 2

REF. KEY# 500~

342821
Key Key
No. Description Part No. No. Description Part No.
480 PULLEY, V4L 583148 522 BOLT 578847
482 KEY, SQUARE 2001022 524 NUT, 518~ 18 REGHXCTRLK 1488
483 WASHER, FLAT .53X1.00X.053 71074 525 BEARING, AUGER SHAFT 53757
184 NUT, 1/2-20 REGHEXCTRLK 7i2121 527 SCREW, 5/16-19X.75 PB2857
485 SPACER, SLEV 334514 548 SKID, HEIGHT ADJUST 752378-621
490 BETAINER, BALL 582969 541 BOLT, 5/16-18% .75 340720
491 BEARING, BALL 42848 544 NUT, 5/18-18 REGHEX 710026
493 SCREW, 5/16-18X .75 313678 545 STIFFENER 760717-860
490 NUT, 5/15-18 710026 548 BOLT, 5/18-18 340720
580 HOUSING, ASSY 761878-860 547 FLATWASHER 120393
508 PLUG, CHRISTMAS THEE 760040 548 NUT 5/16-18 710026
510 SCRAPER BLADE B0588-821
511 BOLT, 1/4-20X.75 CARR. 340720
514 NUT, 5/16-18 HEXWDFLLK WHIZ 710028
528 AUGER, LH 760318-821
521 AUGER, RH 760308-821



MODEL 633129x54A

a4
585
586
587
50D
o1

02
503
504
805
605
07
808
02
5190
il

Description
ASSY., UPPER CHUTE
SCREW, 5/16-18X.75
NUT, 5115-18 HEX NYL
SCREW, 5/16-18%.75
WASHER
MUT, 5/16-18 HEX NYL
LOWER GHUTE ASSEMBLY
BOLT, 5/18-18%1.00
FLATWASHER 349X.88X.066
NUT, 3/156-18
RIVET
FLAP
CULLAR, CHUTE
SCREW, 1/4-20X .75
FLATWASHER .281% .£3X.085
NUT, 1/4-20 HEX NYLOGK
RETAINER, RING INNER
RETAINER, RING DUTER

7

REPAIR PARTS
DISCHARGE CHUTE ASSEMBLY

335004

Part No.
7EI15R-821
578088
71038
578088
5711

71038
731328-521
556280
120383
71038
PEE30E
760987
585214821
302628
71067
780025
337227
585193



MODEL 633129x54A

Key No.
965
255
9567
968
1t}
978
a1
972
973
75
a81
985
987
980
991
992
993
994
995
996

981

Deascription
TENSION SPRING
FLATWASHEN
BOLT
FLATWASHES
NUT
SCREW
BRAGKET, CABLE CHUTE
NUT
TRIM §TRIP, BLACK
GABLE, CHUTE DEFLECTOR
WIRE FORM, REMOTE CHUTE GABLE
BRACKET, SNAP-IN REMOTE
SCREW
SOREW
WASHER, ELAT
WASHER, SPRING
HANDLE, ASSY
NUT
KNOB, SHIFT
NUT

MOUNT BOLT
965

REPAIR PARTS
REMOQTE CHUTE CONTROL

REF,
) CONTHOL PANEL

987

984

 _

995
HUTE

REF. UPPER
CHUT

9697

e

344583

Part No.
318468
711656
310088
73787
3023835
313676
BODES
1498
778024
751775
780220
7R1669-821
310158
180128
71072
4051
904056-821
124823
304437
71045



MODEL 633129x54A REPAIR PARTS

HANDLE

] -
744 s | 5
745 o 0 ; R
REF. i i
AUGER FRAME “i

334172



MODEL 633129x54A

Key Na.

720

721

722

723

724

730

31

732

7as

735

736

737

74D

741

743

744

745

745

759

751

752

753

754

www.ersatzteil-service.de

Description

HANDLE, UPPER LOOP
SCREW, 3/8-16X3.00
VUASHER, FLAT
WASHER

NUT, 3/8-16

STOP. PLASTIC
SCREW, 3/8-16X2.00
VWASHER, FLAT
WASHER

MUT, 3/8-16

HMANDLE, RIGHT
HANDLE, LEFT

FIVOT CLUTCH PIN
PUSH ON CAP
BUMPER, RECTANGLE
CABLE, CLUTCH 28.44L
CABLE, AUGER CLUTCH 25.5
TENSION SPRING
SPRING, AUGER CLUTGH
NUT, 1/4-20

BOOT. CLUTGH SPRING
HANDLE, LOWER
SOREW, 5A6-18X.75
WASHER

NUT, 315-18

SCREW, 5/16-18X.78

10

REPAIR PARTS

Part No.
310614821

7238
71972
18x31
780072
7288
71087
71072
18x31
780072
304814
304814
760074
3535
4048
1573
751588
579863
1873
780028
303145
5543821
70984
120638
14B8

782867

Ihr Ersatzteilspezialist im Internet

HANDLE



MODEL 633129x54A

[ Y
LOWER HANDR.E

Key No.
780
761
63
7654
765
765
770
771
772
773
774
775
779
781
782
784
788

790
811
812
813

765

763 .
784

788
ai2

Description
BRAGKET, SHIFT CONTROL
CARR. BOLT, 1/2-20X.63
WASHER
NUT, 1/4-20
CONTROL PANEL.
CAFRF. BOLY, 144-20¥2.00
SHIFT LEVER ASSY
SCREW, 5/16-18X1.75
SPRING
WASHER, FLAT
NUT, 518-18 HEXNYL
NUT, 3/8- 15 HEXJAM
KNOB, SHIFT
WASHER, FLAT
PIN, COTTER
ROD, SPEED CONTROL
NUT, TRUNNION 5/16-24
WASHER, FLAT
PN, COTTER
FLANGED REARING
ROD ASSY, YOKE PANEL
NUT, 3/8-18 HEX

11

782

790

813

Part No.
308905-821
340715
71059
120375
761873821
762148
305250-821
302900
313842
120393
71038
124823
305689
120393
agx2o
7616688
584593
120303
30%20
578944
337436
7itH

REPAIR PARTS
CONTROL PANEL

334171



MODEL 633129x54A

Key
No.
§50
552
853
654
555
6565
&71
§73
875
576
8§77
678

878

67

REF.
HIGHT WHEEL

677

Description
SHAFT, AXLE

SPRKT & HUB

SGREW, {/4-20X2.25

NUT, 1/4-20 HEX NYLOCK
BRNG, FL

CHAIN, ROLLER
FLATWASHER .765X1,12X.08
BUSHING, WHEEL

TIRE & RiM

SCREW, 1/4-20%1.76 HH
NUT, 1/4-20 HEX NYLOCK
RING, RET

PIN, KLIK .25 X 1.328 DIA
1z

Part No.
585017

L83c07
73838
TROG28
581730
583013
712120
585581
584535
577015
780029
239

73842

REPAIR PARTS
WHEELS ASSEMBLY

318542



MODEL 633129x54A

ENGINE

Key
No.

oo~

Description
MOTOR, STARTER
SCREW
SCHREW

CORD, STARTER

13

REPAIR PARTS
ELECTRIC START ASSEMBLY

319051

Part No.
6218
5216
8217
7681332



MODEL 633129x54A REPAIR PARTS

CHUTE ROD
856
855
| 854
Lj; 871
T 870
REFE, S 4 i,-'ﬂ
LOWER HANDLE L L
334215

Key No. Descripticn Pari No.
850 GRANI, ASSY CHUTE 585426
854 KNOB 307359
855 FLATWASHER .38X.70X.05 308312
858 E RING 73884
850 EYE BOLT 3/8-18X6.00 581818
851 GROMMET, EYE BOLT 148
862 BOOT 308145
863 NUT, 3/8- 16 HEXJAM 124829
864 FLATWASHEFR 406X 81X.066 7172
865 ADAPTER, BOOT TO HANDLE 300344
865 FLATWASHER 406X.81X.066 71072
857 NUT, 3/8-16 HEXNYL 71045
870 BRACKET, WORM MTG 585195
871 WORM, GEAR CHUTE ROTATION 585198
872 BLOGK, UNIVERSAL PIVOT SYBOE3
873 GLEVIS PIN 578399
874 PIN, UNIVERSAL JOINT 578050
875 COTTER PIN 579493

14



MODEL 633129x54A

Key No.
820
821

621-2
621-4
821-8
621-8
522
§23
824
525

627
528
£29
630
831
8§32
§33
534

Description
HOUSING, HEADLIGHT UPPER
HEADLIGHT, ASSY
LENS
BULE 1158
BAGK, METALIZED
SOCKET
HOQUSING, HEADLIGHT LOWER
SCREW, #8X1.75
VIRING HARNESS
BRACKET, HEADLIGHT
BOLT, 5/15-18X1.76 CARR.
WASHER, SADBLE
WASHER, EXLK 32X.60X.040
WASHER, SPTLK 31X.58X.08
NUT, 5/15~18 REGHEX
SCREW, 5/16-18X2.00
WASHER, SPTLK
NUT, /18618 REGHEX

TIE, CABLE
18

Part No.
307385
581575
5782586
780216
578303
78303
580530
267781
307757
4030
4160
580527
71081
120638
71037
235
120638
71037
57444

REPAIR PARTS
HEADLIGHT

319374



MODEL 633129x54A

Key
No.

15
16
17

18
20
21

'175?”"' 18
e 19

Description
GUARD, RIGHT MUFFLER
GUARD, LEFT MUFFLER
SCREW
WASHER
WASHER
SCREW
WASHER

16

Part No.
578986
578037
04807
an4B10
304808
310168
71067

REPAIR PARTS
MUFFLER GUARD

343042





